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RERS: ¥1H E1 R/
Testreport No.: 25202403158 Page 1 of 1
RFLRAL BT SR LA RAT
Applicant: JDD INDUSTRY CO.,LTD.
ZFERAraE: Bl TR LR RN 8 — B o BEHE Kk
Address of Applicant: JDD BUILDING NO.9, TAOBO NO.1 ROAD, NANZHUANG HUAXIA CERAMIC CITY, FOSHAN, CHINA
FERATR: RERE
Name of Sample: GLAZED PORCELAIN TILE
FRRLS: CRE PRL23SG R 600mm X 600mm
Mark of Samples: Sizes of Sample:
HERRIE: TR HERR HREE. 4K
Source of Samples: Samples selected by applicant Quantity of Samples: 4 Pieces
g#_[amg' 2024-08-19 , AR H 3 2024-08-21
Received on: Test Date:
R 1. AS 4586-2013/Amdt 1-2017 Slip resistance classification of new pedestrian surface materials

" 2. DIN EN 16165: 2023 Determination of slip resistance of pedestrian surfaces - Methods of
Test Standard: . - -

evaluation :
RALR:
Test Results:
BRI E Lica Lpap BALER
Test Item Test Method Test Result

BiigfEee, #E|EY:, B, Slider 96 AS 45 86}-\2013/?111‘2’( 1-2017 SRV: 57
Slip resistance, Wet pendulum test method, PRETUX . ps*
Slider 96 HFEA 255 Class: P5
Biigikee, WATEE, FEEmE DIN EN 16165: 2023 FRFFE & MK {E Ramp test value, ashod: 18°
Slip resistance, shod ramp test Annex R - BiiiE %54 Slip resistance class: R10

*&iE: AS 4586-2013/Amdt 1-2017 ERXEAFHNHERS T 5#4, & ﬁm‘]ﬁ.%ﬁ*—f—ﬁﬁ?@ 4 .
*Note: AS 4586-2013/Amdt 1-2017 requires a minimum of fivé speciméns to be tested for a classification to be given, only four

specimen tested based on the procedure set out in AS 4586-2013/Amdt 1-2017, therefore results are indicative only.
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Authorized Signatory \ Date
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Stamp of test unit

XIAO JINGHONG

BE: 1. RONCEFMFELE PR, TEESEARETLREXZMESANEMAAEYHENLS: 2. R2ALRITREFY, TESEHERS. 3. ARERARSNRRER
4. ERSFRGFAEEABRAM STHE, TR AHAHIIEE.
Notes: 1. All tests are carried out conscientiously to the best of our knowledge and ability. This report does not in any respect absolve the other related parties from his contractual and legal obligations.
2. This report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory. 3. The results in this report apply to the samples only. 4.The product information is declared by applicant, and
IEEHLTERKES—BNA (HE) &R B0+ /\BE—# 2F, Buiding 18, Lanshi International Metal Exchange Center, Kuigiyi Road, Chancheng District, Foshan, Guangdong, China 528000
Tel: 86-757-83960558 83827991 E-mail: fsiqtc@163.com
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